
POS NR. SPARE PART DESCRIPTION PCS. PRODUCT NO.
1 AERATOR 24X6 1 2351.79
2 SCREW M3x4 1 9902015
3 SPOUT 1 2388.62
4 ORIFICE 1 2351.81
5 O-RING SEAL 0.354"X0,078(9X1,8mm) 1 9917084
6 O-RING SEAL 0.708"x0.118"(18X3mm) 1 9916220
7 SCREW M5x6 1 9903134
8 BODY  1 2388.60
9 KNOB 1 2817.77

10 WASHER 1 2348.46
11 KNOB CONNECTOR 1 2388.72
12 ROSETTE 1 2388.70
13 SCREW M3X5 2 9903007
14 O-RING SEAL 1.503"x0.118"(38.2X3mm) 1 9917380
15 MOUNTING PIPE 1 2812.41
16 RUBBER GASKET 1 2812.39
17 STEEL GASKET Ø31/Ø50X1,5 1 2812.42
18 NUT M30X1,5 1 2812.49
19 PLASTIC INSERT 1 2388.78
20 O-RING SEAL  0,236"x0,059"(6X1,5) 2 9916036
21 Cu PIPE L=140 1 2388.80
22 Cu PIPE L=168 1 2816.99
23 HOSE M8X1-G3/8" 2 2900.86
24 CARTRIDGE HOUSING 1 2388.66
25 SCREW M3x8 4 9903036
26 CARTRIDGE 1 2388.77
27 NUT 1 2812.29
28 CARTRIDGE COVER 1 2812.30
29 SCREW M3x5 3 9903007
30 HANDLE BODY LM38 1 2817.36
31 HANDLE ARM LM38 1 2817.39
32 SCREW M4x4 1 9903026
33 LIFTER ROD Ø5X140 1 2303.45
34 ROD WHIT ADAPTER 1 2240.52
35 PROTECTIVE CAP 1 2112.68
36 PLUG SOCKET 1 2112.50
37 UPPER WASHER 1 2112.66
38 LOWER WASHER 1 2112.65
39 O-RING SEAL 1.19"x0.12" (30.2x3)mm 1 2112.67
40 METAL PLUG 1 2112.54
41 RUNNER PLUG 1 2112.62
42 NUT M6 1 2112.64
43 SCREW M6x50 1 2112.63
44 DRAIN BODY G1 1/4" 1 2112.58
45 SLEEVE 1 2112.61
46 NUT G1/2 1 2112.59
47 BALL ROD 1 2112.60
48 CONNECTOR 1 2118.69
49 NIPPLE G3/8-G1/2 2 2900.48
50 GASKET 2 2076.45
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